The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Lightweight Portable
Generator Series
50/60 Hertz

1.7 Thru 5.0 kW
(D)
lr/

GenSet

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

or paris of service, contact the deater from whom you purchased this equipment or refer 10 your Nearest
Authonzed Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish all informaiion requested.

Always refer to the namepiate on your unit.
1. Always give the MODEL., SPEC NO. and SERIAL MNO.

MODEL AND SPEC NO.

SERIAL NO.

M-1tee

For handy reference, inssrt "YOUR"
nameplate information in the apaces above.

2. Do not order by reference number; always use part numbsar and descripiion.

3. Give the part number, description and quantity nesded of each item. If an older part cannot ba identitiad,
return the part prepaid to your daaler or nearest Onan Parts and Ssrvice Center, Print your name and address
piainly on the package. Write a letter to the same addrest stating the reason for returning the part.

4. Stats detintie shipping inetructions. Any ciaim for loss or damage to your unit in trangit should be filed
promptly ggainst the transporiation company making the delivery. Shipmenta are complete unless the
packing list indicates items are back ordered.

Prices are purposaly omitted from this Parts Manuali due to the contusion resulting from fiuctuating costs, import
duties, sales taxes, exchange rates, etc.

“En esta lista de partes jos precios se omiten de proposito, ya gue bastante confusion resulto de fluctuaciones de
los precios, derechos aduanales, impuesios de venta, cambios extrajercs. atc.”

Consiga los precics vineniss O su distribuldor de productos "ONAN."

_ Redistribution or publicatioffg taggepument

by any means, is strictly prohibited.



LOCATION
GENERATORSETDATATABLE ............... e e et e eraeaa i eaataaarr et aeennens Al
STANDARD PARTS SECTION
L e Ca.Cs
Control (B0 Merte) (S.0PEL, 2.7PPL L IPFL A 1PKD) ... ..ottt a e Cs
Control (80 Merte) (1.7PE, 2. 2PE, 3 0PL-TP) . ... .. i e c7.Ca
Contici {80 Mertz) (22P81) ........ R e ek h ettt e e et ae et e e e et aaeenns co
Control (00 Tt (B 0P -] . . ... i i ittt et et C10
Control (B0 Hertz) (3. 0PFL, 8.70FL B 0PK) . ...t it ree e ciaeeaaannns cit, C12
Control (S0 Herte) (3. 7R, BOPN-IP) . ..ottt iiiiiiirneeeenenns e eeidreeeerearenens c13
Control (SOMHertz)} (B.OPN-3B) ......... ...t iiiinrerenrens et errerenereiraas C4
Generstor Bt (1. 7P 1P, A P -IP) ... . ittt ttaret e e aranenns ASABAY
Goenerator 8st (1.0F . -SIAP, um-w 1MM&CP PEI-PY ... ABAS,A10
Gonerator Set (3.0PL-1P, 8.0PL-IP) ... it A11,A12,A13
Generator Set (2. 7PF1-83AP, L. 7PFI-538P, 2.7PFI1-83CP,

SIPFI- AP, L 1PFL S aBP A IPFL B P) ... ...ttt e s A14,B1.82
el L R g R T B3,B4,88
GoneTRiOr GOt (S PP . . .. ittt ittt a et ean et ettt 86,87.B8
Generator Set (4.1PKI-53AP, 4.1PKI-S3BP, 4.1PKI-B3CP) .........coovn i B868,010.811
Generator Set (S.0PN-3E, S.0PN-IP) ... .................ciiinirnnnns S eraabeieaes 212,013,014
Gonerator Bot (B oI BP) . ... ...ttt i et i e ey C1,C2,C3
O Tank and Fuel Pump (3.2PFI-3P, 3.TPFI-3P, 3.7PP-3P, 8.0PKI-3P),

S.0PN-3E, S.0PN-3P,(Extended Run) .............iiiniiitiiiiiiriionenseeensanarannsnn 02,03
Pump, Fuel (Parts) (Extenced Run) (Remote Fual) .........coviiiiiiiii ittt et D¢
Tray, Battery (B OPN-FE ) ....... oottt ittt it te ittt ta e ertaaaneaaean Dt

OPTIONAL PARTS SECTION
- e T D13
2 D11,012
[ A T T D8
[ AT T D9,D10
Frmme I (B03-1000) . .. ...ttt ttitae ettt e et et ee e e e e e e aeraa e E4
Frame K (03-1007) ... .o i i e it it e E5
Home Stand-by (20 AmP) (320-1072) . ... ... .ttt ittt itia ittt reinneeererannness E3
Icla-Matic Control (180-1008) . . ...ttt itiiiieinnnnosannessensnionns D14,E1
LifticaBye .................. b e eesee e e e et a et e e e neesearbaeasaee aes D7
T T (211
Printed Clrcult Board Assembly (300-2410) ........ ...t iiiii ittt isiiiaaiaeaanann, E2
ROCEP G PGS ... ... ... i e e e, ES
Remote FUel (15-0810) ...... ...ttt iiiiiiiiniiireertneeinsesaarasarannetonseaneeasrons E7

Redistribution or publication of this document
by any means, is strictly prohibited.



This catalog applies to ths Alternators listed below.
groups of related items.

froup.

Parts are arranged in

Bach illustrated pert is identified by a reference
number correspondiug to the same reference number in the parts list for that

Parts Illustrations are typical.
column, check alternatoy nameplate for correct Model number.

To determine correct guantity used

Right and left

plant sides are determine? by facing the blower end (front) of alternater.

GENERATOR DATA TABLE

BRIGGS & | BRIGCS &
STRATTON | STRATTON QUANTITY USED COLUMN
ENG. MODEL NO. | ENGINE
MODEL WATTS | VOLTS | Bn.P. | HZ. TYPE NO. A[BJCID]|JE|F[G]E]J

1.7PE-1P/ 175¢ | 120 5 60| 130212 1134-01 I X
1.8PEI-53AP/{ 1800 | 100/200] 5 50{ 1302i2 1176-01 ) 4
1.BPEI-53BP/ | 1800 | 1107220} 5 50{ 130212 1176-01 X
1.8pr1I-53CcP/{ 1800 | 120/240} 5 50{ 130212 1176-01 X
2.2PE~1P/ 2250 | 120 5 60] 130212 1134-01 | X
2.2PEI-1P/ 2250 | 120 5 60| 130212 1176~01 X
2.7PF1I~53AP/ | 2700 1007200 8 50 195432 021601 X
2.7PFI-538»/ ] 2700 | 110/220] 8 50| 195432 0214-01 X
2.7PFI-53CP/ { 2700 | 120/240}] 8 50| 195432 0214-01 X
3.0PL-1P/ 3000 { 120 7 60| 170412 1791-01 X
3.0PL-3pP/ 3000 120/240 7 TH 170412 1721-01 X
3.iPF1-53AP/ | 3100 100/200) 8 50| 195432 0215-01 X
3.1PFI-538P/ | 3100 | 110/220} 8 501 195432 0214~01 X
3. IPFI-53CP/ | 3100 120/240| 8 |50 195432 0214-01 X
3.2pFI-3D/ 2250 112072401 8 601 195432 0214-01 X
3.7pP1-3P/ 3750 120/240] 8 60 155432 0214-01 X
3.7rP-3pP/ 3750 120/240| 8 60 190412 1937-01 X
4.1PRI~53AP/ | 4100 100/200 10 50 221432 0182-01 X
4.1PRI~538P/ | 4100 110/220| 10 | 50| 221432 0152~01 X
4.1PKI-S3CP/ ) 4100 | 120/240} 10 { 50 221432 0152-01 X
5.0PKI-3P/ 5000 | 120/2404f 10 | 60| 221432 0152-01 X
5.0PN-3E/ 5000 | 120/240} 11 | 60| 252415 0264-01 X
5.0PN-3P/ 5000 |} 126/240} 11 | 60| 252412 0255-01 X

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SEY
(1.7PE-1P, 2.2PE-1P)

Xa-9138

, il Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET
(1.7PE-1P, 2.2PE-1P)

L]

o~ O8I B

100-1781

403-1864
815-0501

-
U?.ﬂ _L % L A

332-2178
516-019%6
603-1172
B15-0334

954-0014
155-1528
155-1702
155-153%

231-0226

815-0493 |

201-2751‘

520-0889
202-0674
870-0271
211-0341

220-3101
229-3102
815-0384

403-1869
800-0018

870-0232
856-0010
98-4132
98-4532

98-3655
300-2268

300-2269
815-0476
232-2691
815-0395

98-4640
98-4639

B__iityoeow

- Janls o X B

Engine, Casoline - 5 Borsepower (Refer
to Mauufacturer for Componsats - Check
Namsplate for Correct Information)

Bracks:, Engine Hourting

Screw, Cap-Hex Head
(W/ET 5/16-18 X 1 1/2")

¥ut, Hex (W/ET 5/16-18)

Lug, Single Terminal

Pin, Locating - Generator Adapter

Hinge, Corrying Randle

Screw, Cap~HBex Head, Locking
(5/16-18 x 3/8")

Washer, Lock - IT (1/4')

Arrestor, Spark

Deflector, Muffler

Screw, Muffler (Special)

Note: For Complete Spark Arrestor Kit
Order 155-17%4

Adspter, Generstor (Includes 4 Locating
Pins 516-01%6)

Screw, Cap-Hex Head
{(W/ET 5/16-24 X 3/4)

Rotor Assembly, Wound

Stud, Rotor Through (5/16 X 5 9/16")

Sleeve, Generator Shaft

Nut, Internal Wrenching

Bell Assembly, End (See Separate Group
for Components)

Stator Assembly, Wound-l,7PE~1P (60HZ)

Stator Assembly, Wound-2.2PE-1P (60HZ)

Screw, Cap-Hex Head-locking
(3/8-16 X 3/4")

Bracket , Generator

Screw, Generator Through
(1/4-20 X 3 3/4")

Nut, Hex-W/ET (1/4-20)

Washer, Lock-EIT (3/8")

Label, Caution
Label Service Instructions

Lnbel, Air Cleaner/Muffler

Control Assembly-60HZ (See Separate
Group for Components)-1.7PE

Control Assembly (See Separate Group
for Components) 2.2PE~-60RZ

Screw, Pan Head (10-32 X 1/2")

Bracket, Terminal Mounting

Screw, Terminal Mounting Bracket
(6-32 X 3/8")

Label, Run/Stop

Label, Caution-RHot Muffler

Label, Receptacle Panel

Bl e i

i v

B B e e

o il

[

[N ol il

—

[ ZL S ]

e g P P

et P

-y b B

kedis

ributipn or publi

ation

of thi

doc

ment

Ty art

TearsTisshict

¥

101ted.




GENERATOR SET

(1.7PE-1P, 2.2PE-1P)
uere PART PART GQUANTITY LSED
8l 984477 Label, Receptacle Panel (2.2 Gen-sets)
8! 984484 Lebel, ilecepiacie Panel (1.7PE, 2.2PE

Gen~Sets)
81 984471 Label, Receptacie Panel (2.2 Gen-set)
90 - Accessory Package-Contsins Parts
Indented:
4020425 Dampener, Vibration
821-0017 Serew, Hex-UHasher Head
(5/16-18 X 1/2*)
526-0128 Washer, Flat
(15/32 1D X 1 1/2 OD X 1/4" THK).
403-1173 Handle, Carrying
800-0021 Screw, Cap-Hax Raad
(1/6-20 X &4 1/2%)
870-0065 But, Lock (1/4-20)
815-04501 Screw, Cap~Hex Head
W/ET (5/16-18 X 1 3/4™)
96 98-13a3 Teb, ttarting Guide

L TP —

Redig

tribut]

y and

me

on O

ns, i

publi

stric

ratiorf

ly pr

of th

hibitd

s dog

ment



QGEMERATOR SET |
(1.8?5"53‘?. 1 .M"mpu 1-”]'53‘:"-
2.2PEI-1P)

Pl Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET

(1.8PEL-S3AP, 1.8PEI-338P, 1.8PEI-53CP,

2.2PE1P}

docugnent

by any

means, Is strictly proh

Res pamT PART QUANTITY USED
1 100-1804 Engine, Gasoliwe-5 horsepover (Refer B
to Meoufacturer for Compovents-Check
i Waxwmplate for Correct Information) i
2 £09-i871 Chasael, Mounting 2
3 815-0501 Screw, Csp-lHex Read-W/EY
(5/36=18 % 1} 1/2™) 4
4 870-0348 But, BSeu-W/ET (5/16~18) 6
5 332-2178 ' Lag, Single Terminal 1]
6 815-0378 Scrow, Cap-Bex Head-W/EY (#14 X 1/2") 1
? 403-1172 Hinge, Carrying 2
] 815-0334 Screw, Hex-Rasher Head
(5/16-18 & S/8") 2
9 3160196 Pin, Locating~Generator Adapter &
20 155-1528 Arrcetor, Spark 1
21 155-1702 Deflector, Wuffier 1
22 155-1539 Screw, Muffler (Special) A
! Note: For Complete Spark Arrastor
| Zit Ordar 155-1724 1
129 231-0226 | Adapter, Cemarator {(Includes 4
i Locating Pies }
i 815-0493 - Screv, Cap~Bex Besd-W/IT i
(5/16-24 X 3/4") & !
32 201-2746 Rotor Assembly, Wound 1
33 520-0380 Srud  Barar Through (5/16 x 6") 1 _
k! 202-0674 Sleave, Cenerator Shaft 1 ;
35 8470-0271 Wut, Internal Wrenching 1 !
36 211-034) Bell Asaembly, End (See Saparate i
Group for Components) i ;o
37 220-3102 Stator Assy, Wound-560:2 1 ¢
37 220-3128 Scator Assy, Wound-50HZ-1.8PEI-53AP 1
k¥ 220-3120 Stator Assy, Wound~30HZ-1.8PEI-33BP 1
37 220-3112 Stator assy, Wound=50HZ 1.5PEi-53CP 1
38 | 3014755 Wrapper, Receptacle Panel~60HZ
(2.2PE1 Gen-sets) 1
39 854-00146 Washer, Lock~IT (1/4") 2
40 403~2470 Bracket, Generator Mounting 1 :
(9 800-0021 Screw, Gensrator Through :
(1/4-20 X &4 1/2") & : g
42 870-0232 But, Hex-W/ET (1/4-20) 4 '
43 815-0500 Screw, Cap—-Hex Head W/ET
(5/16-18 X 3/4") 2
44 300-2273 Control Assembly (See Separate Group
for Components )-60H2 1
GA4A 300-2408 Control Assembly (See Separate Croup
for Compouents)-50HZ 1
45 815-~0498 Screw, Cap-Hex Head W/Cone Washer-60HZ
(8-12 X 3/8") 4
45A| B15-0476 Screw, Pan Head-508Z (10-32 X 3/8") 4
46 232-2691 Bracket, Termingl Mounting-50HZ H
47 815-0395 Screw, Hex Head, (6-32 X 3/8")-50HZ 2
70 98-4132 iable, Caution 1
71_ 98457 | Label. Service Imstructions 1 Redistriputiop or plblicdtion ¢f this

bited.



GENERATOR SET
{1.8PEI-53AF, 1.8PEI-53BP, 1.8PEL53CP,
2.2PE1-1P)

96

983453
95471
93~4477 !
¥8-4639

98 -4640
08 -4645

e ——

4020425
82 ~00X7

526-0128

403-117)
800-CC21

870-0065 ;

815-0501
98-3888

Ladel, Air Cleaser/Muffier
Lebel, Receptaclie Pamei-7.2 Gan-sets
Label, Receptacle Pane.-2.2 Cen-ssts
Label, Costion~Eot Mufller-50H2
Labal, Rum/Stop~1.8PEI Cva-sets-50H2
Ladel, Operating Instructions-60HZ
Label, Recoptacle Pane} -
1.8 PE]l Gen Sets
Accessory Package-Contains Parts
Indented:
Dampener, Vibration
Screv Hez-Vasher Head-Self-Locking
(5/16-18 X 1/2")
Washer, Fiat
(15/32 1D X 1 1/2 OD X 1/4" THK)
Heandle, Carrying
Scravw, Cap-Hox Bead
(1/4-20 X & 1/2"™)
But, Lock (1/4~-2C)
Screw, Cap~Hox Head W/ET
(5/16-18 X 1 3/4")
Tadb, Starting Cuide

[T R R

edistfibutid

n or

ublic]

btion

of thi

doc

ment

2

=

dny edl

S, IS

Strictl

pro

Dited.




GENERATOR SET
OPL-1P, 30PL.3P}

& Pl Redistribution or publication of this document
1 by any means, is strictly prohibited.



4 100-1782 Ragine, Gascliza-) Borsepowesr {(Refer
! to Mssufacturer for Composentes-Check
¢ Rammplats for Correct jaformation! ¥
2 403-1864 ; Bracket, Bagise Mowating o {
3 $15-0895 | Screw, Cop-Nex Bead-W/ET ]
E (3/16-18 X 1 ¥/4") i
& 270-0348 i Bet, Nex-w/gr (5716-18) & ;
s 3322178 ' Lug, Single Tersinal 1 :
6 854-0014 | washer, Lock - IT (1/4™) I {
: J w3-144) Basdle . Carrying ! :
i0 03~ 16886 Spacer, Nandle |
i1 $56-0008 Losher, Lack-RIT (5/16™)(Sets Without
vifting Eye Use Only 2) 3
12 516-01%6 Pia, lecating-Gemerator Adspter &
20 155-1328 Arrestor, Spark 1
21 155-1762 ; Deflector, Muffier 3 |
22 i55-1539 ;| Serev, Mufflor (Zpecial) & i
Note: Por Complete Spark Arrestor Eit
*  Order 155-1724 X ;o
28 815-0493 : Screw, Cap-Bar Esad-U/ET | P
(5/16-24 X /&™) 2 I A
29 231-0227 { Adapter, Geserstor (Includes & Locating : { ‘
i Pins) f i i
30 231-0254 | Juard, Pam 1
N 815-D494 | Screw, Cap-Hex Head W/IT ! Pt
(3/8-16 % 7/8") 4 ‘ot .
3z 201-2747 Rotor Assembliy, Wound 1 ¢ i
33 520-~0882 fend, Rotor Through 1 ,
M 202-0674% Sleeve, Generator Shaft 1
3 870-0271 But, Internal Wranching )
1s 211-0341 Bell, End-Assembly (See Separste Group
for Componants) 1
k7| 220-3105 Stator Assembly, Wound i _ !
38 815-0384 Screw, Hex Washer Hesd (3/8-16 X 3/4") 2 * |
39 403-1865 Bracket, Censrator (Use W/402-1882 Ge=n ¢
Mounting Bracket) 1 !
40 800-0187 Screv Generator Through (1/4-20 X 5"} 4
41 870-0232 Nut, Bex-W/BET (1/4-20) 4 f
49 403-1882 Bracket , Generator Mounting (Use W/403- :
1865 Generstor Bracket) 1 E
50 815-0500 Screv Cap-Hex Head-W/ET :
(5/16-18 X 3/4") 2
68 856-0010 Vasher Lock-EIT (3/8") 2
0 98-4132 Label, Caution 1
71 98-4533 Label, Service Instructioas 1
72 983655 Label, Air Cleaner/Muffler 1
73 98-4478 Label, Receptacle Panel-3.0 Gen-set i
74 98-4639 Label, Csution-Hot Muffler 1
75 98-4484 Label, Receptacle Panel
(3.0PL~1P Use 2) 1
76 984485 | Label, Receptacle Panel-(3.0PL-3P) 1
1L Redktrin dion e pulicando ot mdnt

by any means, is strictly prohibited.



GENERATOR SET
3O0PL-1P. J0PL-3P)

&2

&0 70423
821-0017

526-0128
403-142i

403-1934
94 -3888

O

[

e

e e

Coatrol Asseubiy (See Separate Croup
for Componaats }=3.00L~1P-6Lul
Coatrol Aseewbly (Ser Separate Croup
for Compomenty )-3.0PL-3p-50N2
Label, Ren/Stop~3.0PL
Accaessory Package-Coatsins Parts
Iodeuted:
Dawpensr, Vibratios
Screw, Bex Washar Bead-Se!lf-Locking
(5715-18 X }/2™)
Sesher, Fiat
(15/32 12 X 1 1/2 OO X 1/4™ THEK)
Crin lgadjas
Bye, Lifting (Kit)
Tab, Startieg Guide

e

[ TR %

a[siciolelsl

H y 1
L
i
o
1
i
; i
5 P
! ; ;
o
i ;
oot .
R !
b :
i X . 1
v £
. ; :
P I
]
iob o
! i i )
t ! ! t
I
3 i H M
A v 1
3 13 ] %
¥ N :
t ! : i
Py P
i f *
oo
L b
i | : i
} '
i }
¢
i ;
I. P
i
*Rediptribugion or publication of this dacume
Yby any means, is strictly prohibited.

nt




GENERATOR SET
{2.7PFL-53AP, 2.7PFI-55BP, 2.7PFI-53CP,
3.1PFI-53AP, 3.1PFI-538Y, 3.1PF)-53CP)

@113

Pl Redistribution or publication of this document
-“- - by any means, is strictly prohibited.



GENERATOR SET
(2.7PFI-53AP, 2.7PFI-53BP, 2.7PFI-53CP,
3.1PFi-53AP, 3.1PFI-53BP, 3.1PFI-53CP)

REE BART PART ' QUANTITY USED .
NO. | NUMBER DESCRIPTION AlBICIDIEIFIGIH{JIKIL
n=$m ——
1 100-1770 Engine, Gasoline-8 Horsepower (Refer -
to Manufacturer for Components—Check
Nameplate for Correct Informationm) 1
2 403-1871 Channel, Mounting 2
3 835-0495 Screw, Cap-Hex Head W/ET
(5/16~18 X 1 3/4") 4
4 870-0348 Nut, Hex~W/ET (5/16~18) 6
3 332-2178 Lug, Single Terminal 1
6 815-0378 Screw, Cap-Hex Head W/ET (#14 X 1/2™) 1
9 403-1463 Handle, Carrying 1
10 403-1486 Spacer, Handle 1
11 856-0008 Washer, Lock—EIT (5/16") 2
12 516~0196 Pin, Locating-Generator Adapter 4
20 155-1528 Arrestor, Spark 1
21 155-1702 DPeflector, Muffler 1
22 155-1539 Screw, Muffler (Special) 4
Note: For Complete Spark Arrestor Kit
Order 155-1724 1
28 815-0493 Screw, Cap-Hex Head W/IT
(5/16=-24 X 3/4%) 2
29 231-0227 : Adapter, Generator (Includes 4
lLocating Pins) 1
30 231~0254 Guard, Fan 1
i1 815-0494 Screw, Cap-Head W/IT (3/8-16 X 7/8") 4
32 201-2748 Rotor Assembly, Wound-3.lPFI Gen-sets 1
32 201-2747 Rotor Assembly, Wound-2.7PFI Gen-sets 1
33 520-0879 Stud, Rotor Through-3.1PFl Gen-sets 1
33 520-0882 Stud. Rotor Through-2.7PFI Gen-sets 1
34 202-0674 Sleeve, Generator Shaft 1
35 870-0271 Nut, Internal Wrenching 1
36 211-0341 Bell, End-Assembly (See Separate Group
, for Components) 1
37 220-3130 Stator Assembly, Wound-3.1PFI-53AP 1
37 220-3122 Stator Assembly, Wound-3,1PFI-538P 1
37 220-3114 Stator Assembly, Wound-3.,lPFI-53CP 1
37 220-3129 Stator Assembly, Wound-2.7PFI-53AP 1
37 220-3121 Stator Assembly, Wound-2.7PFI-53BP 1
37 220~3113 Stator Assembly, Wound-2.7PFI-53CP 1
38 300-2408 Control Assembly (See Separate Group
for Components) 1
39 815-0476 Screw, Pan Head (10-32 X 1/2") 4
40 403-1471 Bracket, Generator Mounting 1
41 800-0185 Screw, Generator Through
(1/4-20 X 5 1/2") 4
42 870-0232 Nut, Hex-W/ET (1/4-20) 4
43 815-0500 Screw, Cap-Hex Head W/ET
(5/16-18 X 3/4") 2
44 232-2691 Bracket, Tarminal Mounting 1
45 815-0395 Screw, Terminal Mounting Bracket
(6-32 X 3/8") 2
70 $5-4132 Label, Caution 1
il Hedisttibutign or publidationlof thik docliment

-?.—':___ by any means, is strictly prohibited.



GENERATOR SET

(2.7PFI-53AP, 2.7PFI-53BP, 2. 7TPFI-53CP,

3.1PFI-53AP, 3.1PFI-538P, 3.1PFI-53CP)

NO. NUMBER DESCRIFTION Al D
1 _ CID|EIF|G|H|J I(l;;
71 98-4536 Label, Service Instructions 1
72 98-3655 Label, Air Cleaner/Muffler 1
77 98-4640 Label, Run/Stop 1
78 g8-4639 Label, Caution~Hot Muffler 1
81 98-4081 Label, Receptacle Panel-2.7FPFI 1
a1 98-4082 Label, Receptacle Panel-3.1PFI 1
90 Accessory Package-Contains Parte
Indented: 1
402-0425 Dampener, Vibration 4
821-0017 Screw, Hex Washer Head-Self-Locking
(5/16-18 X 1/2™) 4
526~0128 washer, Flat
(15/32 ID X 1 1/2 OD X 1/4"THK) 4
403-1477 Grip, Handle 2
96 98-3888 Tab, Starting Guide 1
edistiibutign or publichtionlof thi Iment

by any means, is strictly prohibited.



GENERATOR SET
(3.2PFI-3P, 3.7PFI-3P)

@13

4 il Redistribution or publication of this document

by any means, is strictly prohibited.



GENERATOR SET
{3.2PF)-3P, 3.7PFI-3P}

QUANTITY USED

REF PART PART
NO. NUMBER DESCRIPTION - ciolelrliainlalrelt
- —— e D ey = ST T e ~ o]
1 100-1770 Engine, Gasoline-8 Horsepower (Refer =
to Manufacturer for Components-Check
Nameplate for Correct Information) 1
2 403-1871 Channel, Mounting 2
3 815-0495 Screw, Cap-Hex Head-W/ET 1
{3/i6-18 X 1 3/4") 4|’
4 870-0348 Nut, Hex-W/ET (5/16-18) 6
5 332-2178 Lug, Single Terminal 1
6 815-03178 Screw, Cap-Hex Head-W/ET (#14 X 1/2") 1
9 403-1463 Handle, Carrying 1
10 403-1486 Spacer, Handle 1
11 856-0008 Washer, Lock-EIT (5/16")(Sets w/out
Lifting Eye Use Oanly 2) 3
12 516-0196 Pin, Locating-Generator Adapter 4
20 155-1528 Arrestor, Spark 1
2] 155-1702 Deflector, Muffler 1
22 155-1539 Screw, Muffler (Special) 4
Note: For Complete Spark Arrestor 4
Kit Order 155-1724 1 :
28 815-0493 Screw, Cap-Hex Head-W/RET !
: (5/16-24 X 3/4") 2
29 231-0227 Adapter, Generator (Includes 4
Locating Pins) 1
30 231-0254 Cugrd, Fan 1
31 815-0494 Screw, Cap-Hex Head-W/IT
(3/8-16 X 7/8%) 4
32 201-2747 Rotor Assembly, Wound-3.2PFI-3P 1
32 201-2748 Rotor Assembly, Wound-3.7PFI-3P 1
33 520-0879 Stud, Rotor Through-3.7FFI
(5/16 X 5 11/16") 1
33 520-0882 Stud, Rotor Through-3.2ZPFI
{5/i6 X 5 3/16") 1
34 202-0674 ‘Sleeve, Generator Shaft 1
35 870-0271 Nut, Internal Wremnching 1
36 211-0341 Bell, End-Assembly (See Separate Group
for Components) 1
37 220-3105 Stator Assembly, Wound-3,2PFI 1
37 220~-3106 Stator, Assembly, Wound-3.7PFI1 1
38 301-4755 Wrapper, Receptacle Panel 1
39 854-0014 Washer, Lock-W/IT (1/4") 2
40 +03-1471 Bracket, Generator Hounting 1
41 500-0185 Screw, Gemerator Through-3.2PF1
(1/4-20 X 5 1/2" 4
41 890-0187 Screw, Generator Through-2 77FI
(1/4-20 X 5") 4
42 | 870-0232 Nut, Hex - W/ET (1/4-20 ) 4
43 815-0500 Screw, Cap-Hex Head-W/ET
(5/16~18 X 3/4") 2
44 300-2274 Control Assembly {See Separate Group
for Components) 1
Redisiributicn, rpllhli atiad of L = et

by any means, is strictly prohibited.



GENERATOR SET
(3.2PFI-3P, 3.7PFI-3P)

REF PART
NO. NUMBER
[

PART
DESCRIPTION

45 815-0498

70 98-4132
71 98-4536
72 98-3655
73 98-4473
73 98-4474
73 98-4480
74 98-4639
81 98-4640
85 98~4665
90
402-0425
821-0017
526-0128
403-1477
91 403-1934 |
96 98-3888 :

mgm#w

Screw, Cap-Hex Head W/Cone Washer
(8-32 x 3/8")
Lable, Caution
Label, Service Ihstructions
Label, Air Cleaner/Muffler
Label, Receptacle Panel-3.2 Gen-sets
Label, Receptacle Panel-3,7PFI
Label, Receptacle Panel-3.7 Gen-sets
Label, Caution-Hot Muffler
Label, Run/Stop
Label, Operators Instructions
Accessory Fackage-Contains Parts
Indented:
Dampener, Vibration
Screw, Hex Washer Head-Self-Locking
(5/16-18 X 1/2")
Wacher, Flat
(15/32 1D X 1 1/2 OD X 1/4" THK)

Grip, Handle
Eye, Lifting (Kit)
Tab, Starting Guide

QUANTITY USED

Cc

i

D

edisfributipn or

E|F

[ T S T T A S

Lot B L £ -

HiJ|X

r

ubli

y an

meains, isl

strict

ation of thjs do

y prdhibited.

ument

1



GENERATOR SET
(3.7PP-3P)

a-11%

4 il Redistribution or publication of this document

by any means, is strictly prohibited.



GENERATOR SET

(3.7PP-3P)
REF PART PART . QUANTITY USED
1
NO. NUMBER DESCRIPTION - alslc|olelr ﬂ“ 3 x
1 100--1772 Engine, Gasoline-8 Horsepower (Refer s
to Manufacturer for Components-Check
Naneplate for Correct Information 1
2 403~1864 Bracket, Engine Mounting 1
3 815-0495 Screw, Cap-Hex Head W/ET i
(5/16-18 X 1 3/4") 2
4 870-0348 Nut, Hex-W/ET (5/16") 4
5 332-2178 Lug, Single Terminal 1
6 854-0014 Washer, Lock - IT (1/4%) 1
9 403~-1463 Handle, Carryiag 1
10 403-1486 Spacer, Handle 1
11 856~0008 Wagher, Lock EIT (5/16")(Sets Without
Lifting Eye B3s Only 2} 3
12 516-0196 Pin, Locating-Generator Adapter 4
20 155-1528 Arrestor, Spark 1
21 155-1702 Deflector, Muffler 1
22 155-1539 Screw, Muffler (Special) 4
Note: For Complete Spark Arrestor XKit
Order 155-1724 1
28 815~0493 | Screw, Cap-Hex Hesd W/ET ‘
i (5/16-24 X 3/4") 2
29 231-0227 Adapter, Generator (Includes 4 Locating
Pins) 1
30 231-0254 Guard, Fan i
K} | 815-0494 Screw, Cap-Hex Head W/IT
(3/8-16 X 7/8%) . 4
32 201-2748 Rotor Assembly, Wound 1
33 520-0879 Stud, Rotor Through 1
34 202-0674 Sleeve, Generator Shaft 1
35 870-0271 Nut, Internal Wrenching 1
36 211-0341 Bell, End-Assembly (See Separate Group
- for Componeuts)
37 220-3106 Stator Assembly, Woun 1
38 815-0384 Serew, Hex Washer Head (3/8-16 X 3/4") 2
39 403-1B65 Bracket, Generator (Use W/403-1882
Mounting Bracket) 1
40 800-0187 Screw, Generator Through (1/4-20 X 5") 4
41 870-0232 Nut, Hex-W/ET (1/4-20) 4
49 403-1882 Bracket, Generator Mounting
(Use W/403 1865 Generator Bracket) 1
50 815-0500 Screw, Cap-Hex Head W/ET
. (5/16-18 X 3/4") 2
68 856-0010 Washer, Lock-EIT (3/8") 2
70 98-4132 Label, Caution 1
71 98-4534 Lebel, Service Instructions 1
72 98-3655 Label, Air Cleaner/Muffler 1
73 300~-2271 Control Assembly (See Separate Group
' for Components) 1
74 815-0476 Screw, Pan Head (10-32 X 1/2") 4
75 232-2691 Bracket, Terminsl Mounting 1
76 815-0395 Screw, Hex Head (6~32 X 3/8") 2
o | begicdinibe bl d con o

il by any means, islstrictly prohibited.




GENERATOR SET

i

edisf

ributi

meal

bn or

ubli

ation

of th

ibit

s doc

(3.7PP-3P)
NO. HUMBER DESCRIPTION AjBiCiD|ElFlG|H!J|K]|L
%p#mm
77 98-4640 Label, Run/Stop-3.7PP T1
78 93-4639 Label, Caution-Hot Muffler 1
1 98-4480 Label, Receptacle Panel~3.7 Gen-sets 1
81 98-4484 Label, Receptacle Panel-3.7PP 2
81 98-4483 Label, Receptacle Panel-120/240 Volt 1
81 98~-4474 Label, Receptacle Panel-3.7 Gen-sets 1
90 Accessory Package-Contains Parts
Indented: 1
4020425 Dampener, Vibration 4
821-0017 Screw, Hex Washer Head-Self-Locking
(5/16-18 X 1/2") 4
526-0128 Washer, Flat
(15/32 1D x 1 1/2 OD X 1/4" THK) 4
403-1477 Grip, Handle 2
91 403-1934 Eye, Lifting (Kit) 1
96 98-3888 Tab, Starting Guide 1

ment

v anyt

NS,

trict
24

nri
-



GENERATOR SET
(4.1PKI-83AP, 4.1PKI-53BF, 4.1PKI-53CP)

= 20

& Pl Redistribution or publication of this document
1 by any means, is strictly prohibited.



GENERATOR SET

(4.1PKI-53AP, 4.1PKI-53BP, 4.1PKI-53CP)

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION AlBiClDiE|Flgin|Iik
1 Engine (Refer to Manufacturer for Components- ]
Check Nameplate for Correct Info.)
100-1771 Gasoline, 10 Horsepower-Manual Start 1
2 4031871 Channel, Mounting 2
3 815-0495 Screw, Cap-Hex Head-W/ET
(5/16-18 X 1 3/4™) 4
4 870-0348 Nut, Yex-W/ET (5/16-18) 6
5 332-2178 Lug, Single Terminal 1
6 815-0378 Screw, Csp-Hex Head-W/ET (#14 X 1/2") 3
7 516-0196 Pin, Locating-Generator Adapter 4
i2 403-1873 Base Assembly, Frame (Plated) 1
14 402-0421 Dampener, Vibration 4
15 3370094 Bond, Strap 1
16 870-0297 Nut, Lock (3/8-16) 4
17 856-0003 Washer, Lock-EIT (#10){Not Shkown) 1
18 155-1564 Muffler, Exhaust 1
19 505-0088 Nipple, Pipe (1 X 4 1/2" Long) 1
2 331-0053 Nut, Lock (1") 2
28 815-0493 | Screw, Cap-Hex Bead-W/ET
' (5/16-24 X 3/4™) 2
29 231-0227 Adapter, Generator (Includes 4
Locating Pins) 1
30 231-0254 Guard, Fan 1
3 815-0494 Screw, Cap-Hex Head-W/ET
(3/8-16 X 7/8") 4
32 201-2749 Rotor Assembly, Wound 1
33 520-0883 Stud, Rotor Through 1
34 202-0674 Sleeve, Generator Shaft 1
35 870-0271 Nut, Internal Wrenching 1
36 211-0341 Bell Assembly, End (See Separate Group
for Components) 1
37 220-3131 Etator Assembly, Wound-4.lPKI-S3AE,
4.1PKI-53AP 1
37 220-3123 Stator Assembly, Wound-4.l1PKI-S53BE,
4.1PKI-53BP 1
37 220-3115 Stator Assembly, Wound-4.lPKI-53CE,
4.1PRI-53CP 1
37 220-3146 Stator Assembly, Wound-4,lPKI-57E,
4.1PK1I-57P I
38 300-2408 Control Assembly (See Separate Group
for Components) 1
39 815-0476 Screw, Pan Head (10-32 X 1/2") 4
40 403-1471 Bracket, Generator Mounting 1
41 800-0188 Screw, Generator Through 4
(1/4-20 x 6-1/2")
42 870-0232 Nut, Hex-W/ET (1/4-20) 4
43 815-0500 Screw, Cap-Hex Head-W/ET
(5/16-18 X 3/4") 2
44 232-2691 Bracket, Terminal Mounting 1
45 815-0395 Screw, Hex Head (#6 X 3/8") 2
ol Redjistribpition pr pulplicatibn of this dpbcum
by.dny meansiis-stactly grohibliod—.

Ent



GENERATOR SET

(4. 1PKI-S3AP, 4.1PKI-53BP, 4.1PK|-53CP)

REF PART
NO. NUMBER
m
&7 526-0128
50 403-1889
51 40%-1890
70 98-4132
71 98~4537
72 98-3655
77 98 -4640
78 984639
81 98-4083
870-0257
856-0098
866-0012
526-0128
402-0421
870-0297 i
90 '
800-0194
800-0034
870-0257
856-0008
866-0012
526-0128
402-0421
870-029%7
96 98-.3888

PART

DESCRIPTION AI alc

Washer, Flat
(15/32 ID X 1 1/2 OD X 1/4" THK)
Frame, Side (Plated)
Frame, Crossbar ¢Plated)
Label, Caution
Label, Service Instructions
Label, Air Cleaner/Muffler
Label, Run/Stop
Label, Caution-Hot Muffler
Label, Receptacle Panel
Wut, Lock-Self (5/16-18)
Washes , Lock-EIT (5/16%)
Nut, Acorn (5/16-18)
Washer, Flat
$15/32 ID X 1 1/2 OD X 1/4" THK)
Dampener, Vibration .
Nut, Lock-Self (3/8-16)
Accessory Package-Contains Parts
Indented:
Screw, Cap - Hex Head
{5/16-18 x 1-3/8"™)
Screw, Cap - Hex Head
(5/16-18 x 2-1/4")
Rut, Lock (5/16-18)
Washer, Lock - EIT (5/16")
Nut, Acorn (5/16-18)
Washer, Flat (15/32 ID x 1-1/2 OD
x 1/4" Thk}
Dampener, Vibration
Nut, Lock (3/8-16)
Tab, Starting Guide

-

pdistr

butio

horpg

Of b= OV = b b o s b=t ) RS P

— P

o= O Oh

LR - -

ublic

tion

f thid

docy

ment

o

J

-
aF

H
™

triotl
et

THOTT



GENERATOR SET
{5.0PN-3E, 5.0PN-3P)

, il Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET
(5.0PN-3E, 5.0PN-3P)

5%

32
33

35
36

37

39

41
45
47
49
50

65
66

PART BART QUANTITY USED
. NUMBER SCRIPTION
L%‘@::#é:ﬁﬁﬂ;n o LA LA LIE =lﬁx .
Engine (Refer to Mapufacturer for Componeants- -
Check Nameplate for Correct Info.)
1001774 Gasoline, 1] Rorsepower-Manual Start 1
100-1775 Gasoline, 11 Horsepower-Electric Start 1
403-1864 Bracket, Engine Mounting 1
815-04%5 Screw, Cap-iiex Head-W/ET
(5/16-18 X 1 3/4") 2
870-0348 @ Nut, Hex-W/ET (5/16-18) 4
332-2178 lug, Single Terminal 1
516-0196 Pin, Locating~-Generator Adapter 4
403-1902 Frame, Cross Support Assembly (Plated) 2
403-1901 GCross Buppert (Platad) 1
402-0421 Dampener, Vibration 4
337-0094 Strap, Bond 1
870~-0297 Nut, Self-Lock-Manual Start (3/8-16) 4
870-0297 Nut, Self-lock-Electric Start (3/8-16) 6
155-1708 Muffler Assembly. Complete i
155-1564 @ Muffler 1
155~1720 | Spark Arrestor (Kit) 1
505-0088 : Nipple, Pipe 1
331-0053 Nut, Lock 2
155-1539 Screw, Muffler (Special) &
231-0227 Adapter, Gencrator (Includes 4
Locsting Pins) 1
815-0494 Screw, Cap-Hex Head-W/IT
(3/8-16 X 7/8%) [A
201-2749 Rotor Assembly, Wound 1
520~-0883 Stud, Rotor Through 1
202-0674 Sleeve, Gensrator Shaft 1
8700271 Rut, Internal Wrenching 1
211-0341 Bell, Assembly, End (See Separate
Sroup fer Codponents) H
T 220-3107 Stator Assembly, Wound 1
815-0384 Screv, Hex Washer Head (3/8-16 X 3/4") 2
403-1865 Bracket, Generator (Use W/403-1882
Generator Mounting Bracket) 1
800~0188 Screw, Generator Through
(1/4-20 X 6 1/2") 4
870-0232 Nut, Hex-W/ET (1/4-20) 4
307-1498 Relay, Start (Electric Start Only) 1
307-1981 Pracket, Relay Mounting (Electric 1
' Start Only)
82]-0009 Screvw, Lock-Head (Electric Start Oaly)
‘ (1/4-20 x 3/8") 2
403-1882 Bracket, Generator Mounting (Use
W/403~-1865 Generator Bracket) 1
815-0500 Screw, Cap-Hex Head-W/ET
{5/16~-18 X 3/4") 2
336-7866 Lead, Start Solenoid 1
854-0014 |  Washer, lock - IT (1/4") 3
- Redistribution or publication of this document

by any means, is strictly prohibited.



GENERATOR SET
(5.0PN-3E, 5.0PN-3P)

REF PART PART ‘ . QUANTITY USED
NO. NUMBER DESCRIPTION alslclolelrla|nlslxlt
e e e _——hw e
67 403-1887 Frame, End (Plated) 2
68 856-0010 Washer, Lock-EIT (3/8") 2
70 98-4132 Label, Caution 1
71 98-4535 Label, Service Instructions 1
72 98~3655 Label, Air Cleaner/Muffler 1
73 300-2271 Control Assembly (See Separate Group
for Components)-Manual Start 1
73 300-2567 Control Assembly (See 3eparate Group
for Components)-Electric Start 1
74 815-0476 | Screw, Pan Head (10-32 x 1/2™) 4
75 232-2691 Bracket, Terminal Mounting 1
76 815-0395 Screw, Hex Head (#6 x 3/8™M) 2
77 98-4640 Label, Run/Stop 1
78 984639 Label, Caution-Hot Muffler 1
79 403-1934 Eye, Lifting (Kit) 1
- 80 856-0008 Washer, Lock-EIT (5/16") (Sets w/out
Lifting Eye Use 2) 3
81 98-4481 Label, Receptacle Panel-5.0 Gen-sets 1f
81 98-4484 Label, Receptacle Panel-120 Volt 2
81 98-4483 Label, Receptacle Panel-120/240 Volt 1
81 98-4486 Lakbel, Receptacle Panel-Start 1
81 98-4487 i Label, Receptacle Panel-Stop 1
81 98-4475 : Label, Receptacle Panel-5.0 Gen-sets 1
90 . Accessory Package-Contsins Parts
Indented: : 1
856~-0003 Washer, Lock-EIT {#10) 1
870~0257 Nut, Lock (5/16-18) 10
402-0420 Dampener, Vibration 4
337-00%4 Strap, Ground ; 1
821-0014 Screw, Hex Washer ueaa-aexr—Lockxng
(5/16-18 X 1/2") 2
526-0014 Wwasher, Flat
(29/64 ID X 1 1/2 OD X 1/8" THK) 2
517-0166 Plug, End- 2
800-0032 Screw, Cap-Hex Head
(5/16~18 X 1 3/4") 8
870-0257 Nut, Lock~Self (5/16-18) 8
402-0421 Dampener, Vibration 4
870-0297 Nut, Lock-Self (3/8-16) 6
526-0128 Washer, Flat
B (15/32 ID X 1 1/2 oD X 1/4" THK) 4
416-0784 Tray (Kit) Battery (Not Shown-See
Separate Group for Componerts- Pg D1) L
96 98-3888 Tab, Starting Guide 1
97 192~0399 Rope, Starter 1
Al Reditribufion of publicatiop of this dofume
a—— by arly mehns, i stridtly prohibited. -




GENERATOR SET
{5.0PKi-3P)

G-1134

, il Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET

{5.0PKi-3P)
NO. TBER .ozscmp_'nou alsic|o|le|rlaln]slxiL
F — o e - S s IR o
1 100-1771 Engine, Gasoline-10 Horsepower {Refer e
to Manufacturer for Components-Check
Nameplate for Correct Information 1
2 403-1871 Channel, Mounting 2
3 815-0495 Screw, Cap-Hex Head-W/ET
(5/16-18 X 1 3/4") 4
& 870-0348 Nut, Hex-W/ET (5/16-18) 6
5 332-2178 Lug, Single Terminal H
6 815-0378 Screw, Industrial Head-W/ET
(#14 X 1/2") 1
7 516-0196 Pin, Locating~Generator Adapter 4
12 403-1873 Base Assembly, Frame (Plated) 1
14 402-0421 Dampener, Vibration 4
15 3370094 Strap Bond 1
16 870-0297 Nut, Self-Lock (3/8-16) 4
17 856-0003 Washer, Lock-EIT (#10){(Not Shown) H
18 155-1708 Muffler Assembly, Complete 1
! 155-1564 | Muffler 1
20 155-1720 Spark Arrestor (Kit) 1
21 505-0088 { Nipple, Pipe 1
22 331-0053 | Nut, Lock 2
23 155-1539 Serew, Muffler (Special) 4
28 815-0493 Screw, Cap-Hex Head~W/ET
(5/16~24 X 3/4%) 2
29 231-0227 Adapter, Generator (Includes 4
Locating Pins) 1
30 231-0254 Guard, Fan 1
31 815-0494 Screw, Cap-Hex Head-U/ET
(3/8-16 X 7/8") 4
32 201~-2749 Rotor Assembly, Wound 1
33 520-0883 Stud, Rotor Through 1
3 202-0674 Sleeve, Generator Shaft 1
35 870-0271 Nut, Internal Wrenching 1
36 211-0341 Bell Assembly, End (See Separate Group
for Components) i
37 220-3107 Stator Assembly, Wound 1
38 301-5142 Wrapper, Receptacle Panel 1
-39 854-00G14 Washer, Lock-W/IT (1/4") 2
40 403-1471 Bracket, Generator Mounting 1
41 800-0188 Screw, Hex Head-Cap-Generator Through
(1/4-20 X 6 1/2") 4
42 870-0232 Nut, Hex-W/ET (1/4-20) 4
43 815-0500 Screw, Cap~Hex Head W/ET
(5/16-18 X 3/4") 2
44 300-2274 Control Assembly (See Separate Group
for Components) 1
45 815-0498 Screw, Hex Head-W/Cone Washer
(8-32 X 3/8") 4
46 526~-0128 Washer, Flat
(15/32 ID X 1 1/2 OD X 1/4" THK) 4
52 856-0008| Washer, Lock-EIT (5/16") 4
il Redjstribytion ¢r pubplicatipn of this dpcumg




GENERATOR SET

(5.0PKI-3P)
NO. NUMBER DESCRIPTION ._ CID|EJFIGIH!|IIK L
R = e _===========================a:=q==:h::¢=:t==:==x=:d==:==q==
53 403-1934 Eye, Lifting (Kit) 1
54 403-1889 Frame, Side (Plated) 2
55 403-1890 Frame, Crossbar (Plated) 2
70 98-4132 Label, Caution 111
71 98-4537 Label, Service Instructions 1
72 98-3655 Label, Air Cleaner/Muffler 11
73 98-4475 Label, Receptacle Panel 1
73 98-4481 Label, Receptacle Panel 1}
74 98-4639 | Label, Caution-Hot Muffler 1
81 98-4640 Label, Run/Stop , ' J
85 98-4665 Label, Operators Instructions |1
90 Accessory Package-Contains Parts 1.
Indented: i1
B15-0378 Screw, Hex Head~W/ET (#14 x 1/2') 4.1 ]
800-0194 "Screw, Cap - Hex Head o
{(5/16-18 x 1-3/8") 18
870-0257 Nut, Lock (5/1i6-18) 16
856-0008 Wagher, Lock-EIT (5/16") 141
870-0297 ‘Nut, Lock (3/8-16) 1Al
402-0421 Dampener, Vibration 14l
337-009% Strap, Ground PR
800-0034 Screw, Cap-Hex Head 1
(5/16-18 X 2 1/4") 6
526-0128 Washer, Flat :
(15/32 Ip X 1 1/2 oD X 1/4" THK) &
866-0012 Nut, Acornm (5/16-18) 8|
96 98-3888 Tab, Starting Guide 1
..... Hedistfibutiqn or publication|of this dociiment

Y oty 11

e S

" T
ey~ PronToneu:



END BELL

M-1200

Redistribution or publication of this document
by any means, is strictly prohibited.



END BELL

REF |  PART PART CUANTITY USED

‘rﬂoﬁ NUMBER DESCRIPTION AlBIC|DIElFricIn] it

e :j: - F===;=q
211-0341 | End Bell Assembly, Complete pfafrlrgrtifajfe
1 336-2847 Lead, Brush-Positive Brush to Rectifier|1 |1 (1|2 ]2]2]1]1|1
1 336-7518 ‘Lead, Brush-Negative Brush to Tab
= Termxnal ~ ISBESUNEBEBRBEENE
2 211-0352 Bell, End (Includes 4 Locating Pins) 1y jipifej1rj1gl}
3 516-0196 Pin, Locating~End Bell Glb4i4lb4b|b41 4414
4 510-0107 Bearing, Roller 111§ j1j1i1j1j)1
5 356-0056 Capacitor - 1111111873711 1¢1
6 312-0194 Bracket, Capacitor Mounting 1111111111111
7 8150395 Screw, Tapping-Pan Head (#6 X 3/8'") NS BEDEDENED RN
8 212-1249 Guide, Brush 1hlp1i131¢4111|114¢1
9 214-005% Brush 21221 2|212}2|2)2
10 332-1564 Terminal, Tab 111§ 1i1i1]141
11 815-0395 Screw, Tapping-Pan Head (#6 x 3/8")
1.7PE~-1P, 2.2PE~1P, 3.0PL-1P,
3.0PL-3P, 5.0PN-3E, 5.0PN-3P 2 2 2
12 815-0466 Screw, ~Hex Head (#6 X 5/8") rj1p1p111)1)1j111
13 332-2194 Terminal Tab 21212321212 2|2]2
14 336-3254 Lead, Capacltor (2 1/4") 1]1j1j1{1)j1|1;1
14 | 336-4251 Lead, Capacitor (3") 11 1{1}j1]111}1)]1
15 211-0345 ; Plate, Guard-1.7PE-1P, 2.2PE- lP, ' | '
3.0PL-1P, 3. DPL—SP, 5.0PN-3E,
5.0PN-3P ‘ X 1 |1
16 232-2840 Bracket, Rectifier P11 13111 b
17 305-0548 Bridge, Rectifier 1) 1114111
18 332-2139 Terminal, Tab 1111101
19 818-0178 Rivet, Dome Head (Alumlnum) |
(1/8 x 3/16") 21 21 21 2] 2121 2] 2|2
20 815-0476 Screw, Pan Head
(#10-32 x 1/2™) 21 21 2§ 2| 2| 2| 2§ 2| 2
21 815-0565 Screw, Hex-Washer Head » -

; {#8-32 X 3/4Y) 103 p 1y i1yl
22 860-0008 | Nut, Hex (#8-32) p bp1padab a1y a1
23 232-2901 Bracket, Resistor Mounting 1
24 304-0217 Resistor, Fixed (10 Ohm, 10 Watt) 1|
25 812-0091 Screw, Round Head-Machine

(8-32 X 2 1/2) - 1
26 853-0005 Washer, Lock~EIT (#8) 1
27 526-0006 Washer, Flat:

g (15/64 ID x'1/2 OD X 3/64" THK) 2
28 850-0025 Washer, Lock (#8) 1
29 860-0008 Nut, Hex (8-32) 1
30 336-9306 Lead Assembly, to Solenoid B+ 1

__: Rediktribution dr pubjicatidn of this dgcumgnt
— by any means, is strictly prohibited.



CONTROL (50 HERTZ)
(1.8PEI-53AP, 1.8PEI-53BP, 1.8PEI-53CP,
- 2.7PF1-53AP, 2.7TPFI-53BP, 2.7PFI-53CP,
3.1PFI-53AP, 3.1PFI-53BP, 3.1PFI-53CP,
4.1PKI-53AP, 4.1PKI-53BP, 4.1PKI-53CP)

A

%/

4

i
N

N, -

~.L

$C1213
'NO. | NUMBER | DESCRIPTION AlBlCID|E|F|GIH|J|K|L
S e mee ' SR e T | -
300-2408 Control Assembiy, Complete 1111 111
300-2567 Control Assembly, Complete-Electric
Start 1
1 301-6997 Cover, End Bell-Electric Start 1
i 301-6698 Cover, End Bell 1{31f1]1 111
2 332-2145 Block, Terminal 1j1i1]1l 1]1
3 822-2050 Screw, Pan Head-W/ET (8-32 X 3/4") 2j1212}2 2|2
4 860-0008 Nut, Hex (8-32) 2121212 212
5 308-0633 Switch, Start/Stop-Electric Start 1
e _ Redistribution or publication of this document

by any means, is strictly prohibited.



CONTROL (60 HERTZ)
(1.7PE-1P, 2.2PE-1P, 3.0PL-1P)




CONTROL (60 HERTZ)
(1.7PE-1P, 2.2PE-1P, 3.0PL-1P)

e, e femrre ity
e ——Y v rer——

REF PART PART - QUANTITY USED ~
NO. NUMBER DESCRIPTION - Aislc|ole -

FIGIH{J|K

300-2268 Control Assembly, Complete-l Recep- -

tacle 11
300-2269 Control Assembly, Complete-2 Recep-

= tacle _ : 1 1

1 301-6301 Box, Receptacle (One Receptacle) 1
1 301-6302 Box, Receptaclé (Two Receptacle) 1 1
2 323-1104 Receptacle (15 Amp, 125 Volt) 1 2
3 517-0132 Plug (7/16") 2 3
4 517-0133 Plug (1/2") 3 4
5 822-2030 Screw, Pan Head W/ET (6-32 X 3/8") 1 2

Rédistripution or plublicgtion ¢f thig document

I T
19} any mearts,; SrStety pronmieu.



CONTROL (60 HERTZ)
(2.2PEI-1P)

N

4]

REF PART . PART QUANTITY USED
f——— mrer z__——-a_—. =%

300-2273 | Control Assembly, Complete 1

1 301-4785 Panel, Receptacle 1

2 323-1104 Receptacie (15 Amp, 125 Volt) 2

3 822-2030 Screw, Pan Head-W/ET (6~-32 X 3/8") 2

4 517-0133 Plug (1/2") ‘ 3
5 320-0540 Breaker, Circuit (15 Amp)(Includes

Mounting Hardware) 2

332-213% Terminal, Tab—4 Place 1

332-1571 Terminal, Tab Adapter (1/4") )

i I o

Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL (60 HERTZ)
(3.0PL-3P)

REF PART | PART _ _QUANTITYUSED
NO. | NUMBER DESCRIPTION Jaleiclolelriglulebixit

300-2270 Control Assembly, Complete
301-6302 Box, Receptacle =

323-1104 | Receptacle (15 Amp, 125 Volt)
517-0132 | Plug (7/16")

517-0133 Plug (1/2")7'

822-2030 Screw, Pan Head-W/ET (6-32 X 3/8")
323-1105 Receptacle (15 Amp, 250 Volt)

VPN
0D B LD et e

_ Redistribution or publication of this document
| AE S by any means, is strictly prohibited.



CONTROL (60 HERTZ)
(3.2PFI-3P, 3.7PFI-3P, 5.0PKI|-3P}

$C-1275

Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL (60 HERTZ)
(3.2PFI-3P, 3.7PFI-3P, 5.0PKI-3P)

NO. NUMBER DESCHIPTIO{C clolelrla|m|d!x]L
? e — S i e e — =#==a
300-2274 Control Assembly, Complate 1 1
1 301-4784 Panel, Receptacle 1 1
2 323-1104 Receptacle (15 Amp, 120 Volt) 1 1
3 in-1107 Receptacle (30 Amp, 120 Volt) 1 1
4 323-1108 Receptacle (20 Amp, 240 Volt) 1 1
5 822-2030 Screw, Pan Head-W/ET (6-32 X 3/8") 5 5
6 320-0540 Breaker, Circuit (15 Amp)(Includes
Mounting Hardware) 2 2
7 320-0543 Breaker, Circuit (30 Amp){(Includes
Hounting Hardware) 1 1
8 320-0541 Breaker, Circuit (20 Amp)(Includes
Mounting Hardware) 2 2
9 332-1571 Terminal, Tab Adapter (1/4") 2 2
10 308-0479 Switch, Toggle 1 1
11 517-0133 Plug (1/2") % 4
12 332-2139 Terminal, Tab-4 Place 1 1
_ Rediptribufion gr publicatign of this ddcument
— by any means, Is strictly prohibited.




CONTROL (6C HERTZ)
(3.7PP-3P, 5.0PN-3P)

SC-1278

REF
NO.

PART
 NUMBER

300-2271
301-6300
323-1104
517-0132
517-0133
8222030
323-1111
332-1571

PART
DESCRIPTION

QUANTITY USED

II

Control Assembly, Complete

Box, Receptacle

Receptacle (15 Amp, 125 Voit)
Plug (7/16")

Plug (1/2")

Screw, Pan Head W/ET (6-32 X 3/8")
Receptacle (20 Amp, 125/250 Volt)
Terminal, Tab Adapter

c

PIE|F{GIHIJ|K

o P R e e
o PR =

m =]

Y B

i' i'__-yau-bunw

{Redtstrivotionor pu' freatorrofthisd
by any means, is strictly prohibited.

ocument



CONTROL {60 HERTZ)
(5.0PN-3E)

| mer |  eanr PART QUANTITY USED __
' NO. | NUMBER DESCRIPTION cloleiria|H|slk|L
= e
300-2272 Control Assembly, Complete 1
1 301-6300 | Box, Receptacle 1
2 | 323-1104 | Receptacle (15 Amp, 125 Volt) 2
3 517-0132 | Plug (7/16") 3
4 517-0133 Plug (1/2") 2
5 822-2030 Screw, Pan Head-W/ET (6-32 X 3/8") 4
& 'l 323-1111 | Receptacle (20 Amp, 125/250 Volit) 1
7 332-1571 | Terminal, Tab Adapter (1/4") 4
) 308-0633 Switch, Toggle 1
9 321-0175 Holder, Fuse 1
10 321-0233 Fuse, 8 Amp i

ot ot

by any means, is strictly prohibited.

L
COT

rrrenit



BATTERY TRAY -
(5.0PN-3E)

ES-1281

REF PART PART QUANTITY USED |
[ —— R R S e = —J
4160784 Battery Tray~Complete 1
1 416-0782 Tray, Battery 1
2 416-0781 Support, Battery Tray 1
3 416-0785 Holddown, Battery 1
4 865-0011 Nut, Wing (10-32) 2
5 815-0261 Screw, Hex Washer Head (1/4-20 X 1/2™) 2
6 800-0033 Screw, Cap-Hex Head (5/16-18 X 2") 3
7 8700257 Nut, Lock (5/16-18) 3
8 336~-7866 Lead (6") 2
9 871-0015 Nut, Hex (1/4-20) 2
10 870~0232 Nut, Hex~W/ET (1/4-~20)(Noi Shown) 1
11 810-0151 Screw, Round Hesd-Machine
_ (1/4_20 X 3/4")(N°t Shown) fﬁedisfributibn orfpubli at%n of this dodument
by any means, is strictly prohibited.



OIL TANK AND FUEL PUMP
- EXTENDED RUN -
(3.2PFI-3P, 3.7PF1-3P, 3. 7TPP-3P,
5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

_. o )
8 HP Models gl \_

10 & 11 HP Models | 270 J_;%?ae

Redistribution or publicati&®3#This document
by any means, is strictly prohibited.



- -

EXTENDED BUN

(3.2PF1-3P, 3.7PFI-3P, 3.7PP-3P,

F U WA T W Bt 7 WYL

5.0PK1-3P, 5.0PN-3E, 5.0PN-3P)

REF PART PART
NO. NUMBER - DESCRIPTION
s e ——— = e e
410-0744 Rit, Extended Run-~Complete
1 159-1091 Tank, 0il
2 159-1088 Bracket, 0il Tank
3 159-1080 Strap, 0il Tank ,
4 821-0010 Screw, Lock Head (1/4-20 X 1/2")
S 503-1021 Hose, Fuel (1/4" ID X 9" Long)
6 503-1024 Hose, 0il (3/8" ID X 10 1/2" Long)
7 149-1415 Filter, Fuel
8 502-0156 Elbow, Street-Pipe (45° X 1/4 NPT)
(10 & 11 HP)
9 123-0870 Regulator, 0il Level
10 149-1322 Pump, Assemhly, Vacuum Fuel (See
Separate Group for Component Parts)
11 149-1321 Cap, Fuel Fitting
12 123-1513 Adapter Assembly, 0il Probe (8HP)
13 403-1704 Spacer, Bracket-8HP Only-0il Tank
Bracket
14 123-1475 Adapter, 0il Level Probe-Gear Case
Cover (10 & 11HP)
15 503-0170 Clamp, Hose
16 332~0941 ¢ Tie, Cable-Vacuum Hose
17 503-0731 Clamp, Hose
18 821~0005 Screw, Lock Head (10-32 X 1/2")
19 800-0039 Screw, Cap-Hex Head (5/16-18 X 3 1/2)
8HP Only W/Spacers
20 856-0008 Washer, Lock-EIT {5/1i6") Under Head
Bolts
21 502-0396 Coupling, Quick Disconnect
22 149-1731 Bulb, Primer
23 503-1019 Hose, Fuel (1/4" ID X 14")
24 502-0395 Connector, Hose
25 505-0007 Bushing, Reducer (1/4 X 1/8)
26 415-0511 | Tank, Fuel
- 27 159-1093 Cap, 0il Tank
28 159-1094 Elbow (90°)~Hose Barb (1/8-27 X 3/8")
29 98-3999 Label, Engine 0il Only
30 98-4205 Label, 0il Tank
31 98-4001 Label, Engine 0il Instructions

QUANTITY USED-
Cip|ElFlalH|J]|K
1=} 1 11
11 1|1
1}1 1|1
2}2 272
202 |22
)41 |o6]a
1|1 1)1
1j1 111y
1|1
1{1 11
1]1 111
1]1 1{1
1]1
2|2
11
2|2 2|2
2{ 2 2| 2|
130131 (1313
2| 2| | 2] 2
2| 2

P T Rl N T X )
Pt stk o et ek et et [N) el e N3
[ A o R o o S S

Redittribudion ci-publicatidn of this-dea

by any means, islstrictly prohibited.

rent



FUEL PUMP PARTS
{3.2PFI-3P, 3.7PFI-3P, 3.7PP-3P,
5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

(-

¥8- 1388

REF PART PART QUANTITY USED _
NO. NUMBER DESCRIPTION A|BICID|E|F|GIH|JIKI|L
149-1322 Pump, Fuel-Vacuum Pulse, Complete 111 141

1 142-0537 Valve Assembly, Reed (Includes Cap &

Clamp) 1}1 1)1
2 142-0540 Screw, Pump Cover to Body 212 212
3 149-1323 Gasket, Valve Cover 111 11
4 142-0541 Gasket, Pump Cover 111 11
5 142-0545 Spring, Fuel Pump 111 11
6 149-1326 Cover, Pump 1]1 111
7 149-1324 | Base, Pump 1{1 il1
8 142-0552 Plate, Drive 111 1]1
9 142-0555 Diaphragm il 111

Redistribution or publication of this document
by any means, is strictly prohibited.



MISCELLANEOUS

REF PART PART . QUANTITY USED |
NO. | NUMBER DESCRIPTION - alslclolelF él arrsn
| = T s e et — m#m_ -

525-0454 Spray Paint, Enamel-Greige (13 oz.) 1plf{1j1{iqi}a1lt]1

412-0004 .Cover, Canvas~5HP Units 111

412-0032 Cover, Canvas 1 11 111

: 1
Redistributibn orlpubli¢atior] of thls dadyment

by any means, is strictly prohibited.



OPTIONAL EQUIPMENT SECTION

This section contains parts listing of factory installed options.
NOTE: options may not be applicable to all models; for field
installations, additiona! parts are usually required.

Redistribution or publication of this document
by any means, is strictly prohibited.



LIFTING EYE - OPTIONAL
(3.0PL-1P, 3.0PL-3P, 3.2PF1-3P, 3.7PFI-3P,
3.7PP-3P, 5.0PKI-3P, 5.0PN-3E, 5. OPN-3P) -

fg—

- -

" S -T-ﬁ

~

f ]

‘

/
(-.
o
P

7_

/«,_
e :
‘/ ‘hh
- - \
-
~
REF PART ' PART ? QUANTITY USED _
NO. NUMBER . | DESCRIPTION AIB|CIDIE|FIGIH|J[K]|L
Eaane = = T ). -
403-1934 Kit, Lifting Eye-Complete 1 111 171
1 403-1933 | Eye, Lifting 1 111 11
2 856-0008 Washer, Lock-EIT (5/16") 3 313 3|3

4 il Redistfibution or publication of this document

—_—— by any means, is strictly prohibited.



E-Z TOTE HANDLE - OPTIONAL
(1.7PE-1P, 2.2PE-1P, 2.2PEI-1P)

M-1330
NO. NUMBER CESCRIPTION A|lBICIDIE|IFIGIH{J|IKILY}
e e e - — = e — - - |
410-0735 Kit, E-Z Tote Handle 111
1 403~1573 | Bandle, Carrying 1]1
2 403-1477 Crip, Handle 22
3 856-0008 Washer, Lock-EIT (5/16") 3{3

Redistribution or publication of this document
by any means, is strictly prohibited.



E-Z WHEELER - OPTIONAL
- (L.7PE-1P, 2,2PE-1P, 2.2PEI-1P, 3.0PL-1P,
2.0PL-3P, 3.2PFI-3P, 3, TPFI-3P, 3.7PP-3P)

Redistribution or publication of this document
by any means, is strictly prohibited.



PN

E-Z WHI:!:LI:.H - OPTIONAL
{1.7PE-1P, 2.2PE-1P, 2.2PEI-1P, 3.0PL-1P,

3.0PL-3P, 3.2PFI-3P, 3.7PFi-3P, 3.7PP-3P)

REF | . PART. PART QUANTITY USED _
NO. NUMBEL DESCRIPTION AIBIC|DIE|F{G|H|JK|L
P : i B e s o o S s L L S S S

410-0755 Kit, E~Z Wheeler, Complete 11111 i1}
1 410-0618 | Wheel _ 2|22 212
- 2 410-0753 '| Bracket, Axle Support 11111 111
3 410-0723 | Axle . 111 1{1
4 526-0219 Washer, Flat N B
o (17/32 ID X 1 OD X 1/8" THK) 0 0 fo | fO 0]
5 800-0052 Screw, Cap~Hex Head (3/8-16 X 1 1/2") 2§22 2|2
6 516-0199 Pin, Hitch 21212 212
7 870-0257. Nut, Hex-Washer Head (5/16~18) 4l4]a 414
8 403-1477 Grip, Handle 1111 1|1
9 410-0763 Handle 11111 1|1
10 410~0762 Foot, Dolly 1{1}1 1l1
11 815-0334 | Screw, Hex Washer Head
(5/16-18 X 9/16") 212} 2 212
12 815-0501 Screw, Cap-Hex Head W/IT
(5/16-18 X 1 1/2") 2

13 870-0297 Nut, Self-Lock (3/8-16) 21212 22

14 410-0764 Support, Foot | 1

15 815-0500 Screw, Cap-Hex Head W/IT

i (5/16-18 x 3/4"} 21 2|2 2
16 856-001C : Washer, Lock-EIT (3/8") 41 41 4 41 4

Rediptribution of publicatign of this dd

cumgnt

oy any rredarrs, 1s stictfy prompited.



DOLLY - OPTICNAL.
(5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

Redistribution or publication of this document
by any means, is strictly prohibited.



DOLLY OPTIONAL
(5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

REF PART PART - ; QUANTITY USED
NO. NUMBER DESCRIPTION AIBICIDIE|FIG(H|JIK|L
4100756 Dolly, Kit-Complete - 111

1 410-0753 Bracket, Axle Support 111
2 410-0723 Axle Ij1l
3 410-0618 Wheel . 212
A 4160758 Handle 2] 2
5 410-0751 Foot, Dolly 1]1
6 526~0219 | Washer, Flat

(17/32 IDX 1 OD X 1/8"THK) 10 {10
7 800-0031 Screw, Cap~Hex Head-Top Hole

(5/16-18 X 1 1/2") 2
7 800-0030 Screw, Cap—Hex Head-Bottou Hole

(5/16-18 X 1 1/4") 2
8 870-0257 Nut, Hex~Self-Locking (5/16-18) 6] 6
9 410-0759 Bolt, U-Axle (2 1/2") 2
9 410~0766 Bolt, U-aAxle (1 3/4') 2
10 516~-0199 Pin, Hitch 2| 2
il 403~-1477 Grip, Handle 2| 2
12 866-001i2 Nut, Acorn {5/16-18) 4| 4
13 410-0759 Bolt, U~Dolly Foot (2 1/2") : 2
13 410-0766 | Bolt, U-Dolly Foot (1 3/4") 2

— Redistribution or publication of this document
2 by any means, is strictly prohibited.



BATTERY CHARGER - OPTIONAL
{(3.0PL-1P, 3PL-3P, 3.2PFI-3P, 3.7PFI-3P,
3.7PP-3P, 5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

< Ny se.1a5s
REF PART PART QUARTITY USED
NO. NUMBER DESCRIPTION clolelrlalnlsik!L
= —— #
305-0593 Kit, Battery Charger, Complete 1 111 111
1 305-0537 Cable Assembly, Complete 1 111 11
2 332-0%942 Tie, Cable 2 2(2 2|2
3 323-0888 Plug, Banana (Red) 1 111 11
4 323~-0889 Plug, Banana (Black) 1 111 101
5 332-1446 Clip, Battery ‘ 2 212 2|2
6 332-1447 Insulator, Clip (Red) 1 1]1 11
7 332-1448 Insulator, Clip (Black) 1 111 131
8 332-0785 Post, Binding (Red) 1 11 11
9 332-0784 Post, Binding (Black) 1 111 11
10 3362170 Lead, (6") 1 111 11
11 336-4787 Lead (2 1/2") 1 111 11
12 " 357-0030 Rectifier, Silicon 1 1)1 1)1
13 226-1876 Lead (27") 1 1)1 11
1% 321-0175 Holder, Fuse 1 111 11
15 321-0233 Fuse, 8 Amp 1 11 11
16 332-1571 Terminal, Piggy Back 1
17 336-5078 Lzad, Stator to- Fuse Holder 1
17 336-5477 lead, Charge Resistor to Fuse Holder i
18 336-5679 | Lead, Extension (8") 1
19 332-2623 | Housing, Terminal 2 2] 2 2|2

Redistribution or publication of this document
by any means, is strictly prohibited.



. caiil

IDLEMATIC CONTROL (150-1904) - OPTIGNAL
(3.2PFI-3P, 3,7PFI-3P, 5.0PKI-3P)

s frosnitivis
= - 7
: 8
o’
2 1 iy
"'--.-.' "”’ " ?‘?;*
3—9, 5 P
/ : f’,-. Cff:f?oﬁ ""7
19 ! / L - ‘f:.,’
"“l /‘ f?x (N ‘-'J
: ' ‘s":j .‘;‘. fy' fc(f‘
- = | (A ol
T~ pTd "‘f‘v:@?:/
\\‘ : : @fﬁ.
H)
A
- e M bl
ey P L Ny
» ¥ .
Py [ H -
L7 " ! g
- :'." P
"i.""c.. ! : o
“q‘.‘“‘:..:””]
1

st

12

= N T A 0 e~ . VL T e

Fs-1241 S.1014

Redistribution or publication of this document
by any means, is strictly prohibited.



IDLEMATIC CONTROL (150-18C4) - OPTIONAL.

(3.2PF1-3P, 3.7PFI-3P, 5.0PK!-3P)

RE# PART PART
HO. NUMBER DESCRIPTION -
F s = —— = o
150~1904 Idlematic Control, Kit—-Complete
i 300-2410 Board, Assembly, Printed Circuit
= (See Separate Group for Components)
2 812-0059 Screw, Round Head-Machine
‘ (6-32 X 1/4")
3 850-0020 Washer, Lock (#6)
4 307-2022 Extension, Governor Arm
5 308-0412 Switch, Toggle (Includes 2 Mounting
Nuts)
6 307-1828 Solencid (Includes Leads and
[, JF . R T Y
AL MIA MO LD J
7 331-0136 Conduit, Flexible
8 331~0127 Connector, Elbow (90°)
9 307-1548 Bracket, Solenoid
10 854-0028 Washer, Leck (5/8™)
11 150-1891 Spring. Idlematic
12 332-0941 Tie, Cable
13 880-0059 | Chain, Bead
14 860-0054 | Coupling, Chain
15 518-0421 : Clip, U-Speed
17 812-0028 Screw, Round Head-Machine
(4-40 X 5/16")
18 870-1220 Rut, Hex-W/ET {4-40)
19 870-0375 Spacer, Threaded (#6-32)
98-4652 Label, Idlematic (Not Shown)
ASSOCIATED HARDWARE~NOT SHOWN
518-0422 Clip, U-Speed
860-0008 Nut, Hex (8-32)
800-0024 Screw, Cap-Hex Head (5/16-18 X 1/2")
850-0045 Washer, Lock (5/16")
800-0003 Screw, Cap-Hex Head (1/4-20 X 1/2")
850-0040 Washer, Lock (1/4")
332-0529 Terminal, Receptacle
508-0015 Washer, Insulating

QUANTITY USED

is do|

CIDIE|F{GiH|J
s e
1 1
1 1
8 8
8 B
1 1
1
1 1
1} 1|
2] 2
1 1
1 1
1 il
2 2
1 1.
2 2|
1 1}
1 1
1 1
4 4.
1 1
b 1
1 1
2 2
2 2
1 1
1 1
1 1
4 4
Redidtributjon ol publ|catioh of t
y arky means, i§ stridilyprbhibiitd.,

fume

ht




PRINTED CIRCUIT BOARD ASSEMBLY (300-2410)
IDLEMATIC SENSOR CONTROL - OPTIONAL

(3.2PFi-3P, 3.7PFI-3P, 5.0PKI-3P)

Q1 CR2,3&4.

5C-1257

REF |  PART SART ___QUANTITY USED -

NO. | NUMBER -DESCRIPTION |A|BJ|C|DIE|FIGIH[JI[K|L
= - — e, = = = .
1 300-2410 Board Assembly, Complete 1 1

¢l 356-0099 Capacitor, Electrolytic (33UF,16V) 1 1

cz 3550043 Capacitor (.22MFD, 250VDC) 1 1

c3 355-0095 | Capacitor, Polyester (4.7UF, 100V) 1 1

CR1 357-0028 Rectifier, Diode (400V) 1 1

CR2 357-0004 Rectifier, Diode (400 Milliamps, 400V) 3 3

CR3 | 357-0004 Rectifier, Diode (400 Milliamps, 400V) 3 3

CR4 357-0004. | Rectifier, Diode (400 Milliamps, 400V) 3 3

CT1 315-0503 | Transformer 1 1

Fl 321-0067 | Fuse, One Ampere 1 1

K1 307-1966 Relay, Idlematic 1 1

R1 350-0915 Resistor, Fixed (1.0 Ohm) M 1

qQl 362~0059 Transistor, Idlematic 1 1

R2 350-1015 Resistor, Fixed (15,000 Ohms) 1 1

Ul 367-0123 IC Timer, ldlematic 1 1

Redistribution or publication of this document
by any means, is strictly prohibited.



HOME STANDBY - OPTIONAL
20 AMP
(3.7PP-3P, 5.0PN-3E, 5.0PN-3P)

C Est28

QUANTITY USED

REF PART PART S
NO. NUMBER DESCRIPTION CID{E[F|G|H|J K-- L
== :J=;=ﬂ========ﬂﬂ=== ﬂmmﬁﬁwma:: . : -
320-1072 Kit, Switch and Cable-20 Amp 1 1
1 320-0789 Loadcenter, Pushmatic 1 1
2 320-0786 Breaker, Circuit '
(20 Amp, 2 Pole, 240 V.) 2 2
3 320-0788 Breaker, Circuit (15 Amp, 1 Pole) 2 2
4 335-0123 Cable Assembly, Complete 1 1
5 323-1144 Plug, Twist Lock 1 1
6 323~1147 Connector, Twist Lock (20 Amp)} 1 1
7 323-1149 Receptacle, Male (WEather—Proof) 1 1
8 323-1133 Box, Control 1 1
9 301-6888 Shield, Control Box 1 1
10 320-0791 Interlock,‘HechanicaI 1 1
11 320-0790 Plate, Filler-Insulated 2 2
12 320-0792 Bar, Ground 1 1
13 526-0021 Washer, Flat
(17/64 1D X 3/4 OD X 1/16™ TEK) 4 4
14 520-0926 Stud (1/4-20 X . 8-1/2"™) -
Control Box Shield 4 4
15 870-0383 Nut, Pal (1/4-20)-Contr. Box Shield 8 8
16 870-0232 Nut  Hex-W/ET (1/4-20)-Engine Side
i Generator Adapter - bedidindon bl ol Qt‘i‘nj\ TS [P NN

by any means, is strictly prohibited.



FRAME KIT - OPTIONAL
(1.7PE-1P, 2.2PE-1P, 3.0PL~1P, 3.0PL-3P,
3.7PL-3P, 5.0PN-3E, 5.0PN-3P)

M-1332

_NO. __ NUMBER DESCRIPTIOH alslc|ole|Flaln|alx|L
et - i s S e e e
403-1900 Frame, Kit-~Complete 1 1 1 1
1 403-1887 End, Frame 2 2 2 2
2 403-1901 Support, Cross 1 1 1 3
3 403-1903 Support, Frame 2 2 2 2
4 403-1910 | Support, Generator Bracket 1 1
5 R00-0032 Screw, Cap~Hex Head
- (5/16-18 X 1 3/4") 8 B 8 8
6 §70-0257 | Nut, Lock (5/16-18) 1 1 11 11
7 526-0128 Washer, Flat
(15/32 I1p X 1 1/2 OD X 1/4" THK) 4 4 4 4
8 870-0297 Nut, Lock (3/8-16) 6 6 6 6
9 402-0420 Dampener , Vibration 4 4 4 4
10 3370094 Strap, Ground 1 1 1 1
11 517-0166 Plug, End _ ' 2 2 2 2
12 821-0014 Screw, Lock (5/16-18 X 1/2")(Not Shown)| 2 2 2 2
13 - 856-0008 Washer, Lock-EIT (5/16")(Not Shown) 2 2 2 2
T : €distfioution or publication of this document

by any means, is strictly prohibited.



FRAME KIT - OPTIONAL
(3.2PFI-3P, 3.7PFI-3P, 5.0PKI-3P)

M-1331

REF PART
NO. NUMDER
————
403-1907
1 403-1908
2 403-18%0
3 403-1873
4 815-0378
5 800-0030
6 870-0257
7 856~0008
8 870-0297
9 402-0420
10 337-0094
11 800~0034
12 526-0128
13,

866-0012

Side Frame
Crossbar, Frame

(#14 X 1/2")

Strap, Ground

Washer, Flat

PART QUANTITY USED
DESCRIPTION letolelrla|nlelx|L
e — : —
Frame, Kit-Complete 1 1
) 2 2
2 2
Base Assembly, Frame 1 ‘1
Screw, Industrial Head W/ET
' 1 1
Screw, Cap-Hex, Head (5/16-18 X 1 1/4") 8 8
Nut, Self-Lock (5/16-18) 6 6
Washer, Lock-EIT (5/16") 1 1
Nut, Self Lock (3/8-16) 4 4
Dampener, Vibration 4 ?
, 1
Screw, Cap-Hex Head (5/16-18 X 2 1/4") 6 6
(15/32 1D X 1-1/2 OD X 1/4" THK) 4 4
Nut, Acorn (5/16-18) 8 8 [
Redistribution or publication of this document

by any means, is strictly prohibited.



RECEPTACLE PLUG - OPTIONAL
(3.2PFI-3P, 3.7PF1-3P, 3.7PP-3P,
5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

i
{
4

ES-1252 ,

QUANTITY USED

REF PART PART
NO. NUMBER DESCRIPTION A CIDIE|F|G|H KiL
——— et - e e e+
1 323-0862 Twist Lock, Male (3 Wire, 120V., 304) 1
2 323-0857 Twist Lock, Male
(4 wire, 125/250V. 204) 1 1
3 323-0863 | Twist Lock, Male (3 Wire, 240V. 20A) 1
4 323-0952 Twist Lock, Male
(4 Wire, 125/250V., 30A) 1|1 1
. 323-~-1143 Twist Lock, Male (3 Wire, 250V., 304) 1

by any means, is strictly prohibited.



REMOTE FUEL - OPTIONAL
(3.2PFI-3P, 3.0PPI-3P, 3.7PP-3P,

5.0PKI-3P, 5.0PN-3E, 5.0PN-3P)

REF PART PART
NO. NUMBER DESCRIPTION
—— —
415-0512 Kit, Remote Fuel-Complete
1 149-1804 Bracket, Fuel Pump
2 503-1021 Hose, Fuel (1/4"™ ID X 9")
3 504-0004 Valve, 3 Way B
4 502-03%6 Coupling, Quick Disconnect
5 149-1415 Filter, Fuel
6 503-0731 Clamp, Hose
7 149-1321 Cap, Fuel Fitting
8 149-1322 Pump Assembly, Vacuum Fuel (See
Separate Group for Component Parts)
9 5062-0053 Elbow, Street Pipe (45°)
10 502-0051 Coupling, Pipe
11 502-0395 Connector, Hose
12 813-0102 Screw, Round Head-Machine
(10-32 X 5/8")-Fuel Pump Mounting
13 870-0131 Nut, Hex-W/ET (10-32)-Fuel Pump Mtg.
14 815-0013 Screw, Fillister Head-Machine
(1/4-20 X 1 3/4")~Gas Tank Band
15 503-1019 Hose, Fuel (1/4" ID X 14" Long)
.16 505-0007 | Bushing, Reducer (1/4 X 1/8)
17 149-1731 | Bulb, Primer
18 415-0511 Tank, Fuel
19 503-1022 Hose, Fuel (1/4" ID X 16 1/2" Long)
- 20 98-4612 Label, Fuel Valve
21 332-0941 Tie, (.sble

QUANTITY USED
CIDIEIF|GjH|JIK|L
—
111 1]1
111 111
3|13 313
1{1 111
1]1 111
111} 111
15 [15 15 {15
111 1|1
1{1 111
i]1 111
i]1 1{1
3;3 313
2] 2 21 2
2| 2 212
111 111
21 2 2| 2
111 111
111 171
111 1{1
111 111
1{ 1 111
2] 2 2] 2
Reaistribution or publication of this document

by any means, is strictly prohibited.



